
ITEM BG BG_Descr P._BG_Descr KKS KKS Pos
QUANTITY 

REQUIRED
UNIT PRICE(Rial) TOTAL PRICE(Rial)

1 12218
ARRANGEMENT OF TURBINE 

INNER CASING

WASHER 31*63*1.60 DIN 

93X5CrNi1810 UN183
MBA19HA004G 005 23

2 12218
ARRANGEMENT OF TURBINE 

INNER CASING

WASHER 25 DIN 93  

X5CrNi1810-UNI 8317
MBA19HA004G 032 2

3 12218
ARRANGEMENT OF TURBINE 

INNER CASING
SHIM MBA19HA004G 012 4

4 12218
ARRANGEMENT OF TURBINE 

INNER CASING
PIN MBA19HA004G 008 2

5 12218
ARRANGEMENT OF TURBINE 

INNER CASING

PARALLEL PIN 

10KL.H8X32
MBA19HA004G 015 4

6 12500 TURBINE STATOR
PARALEL PIN 10*11*38 

X22CrMoV121
MBA19HA005G 010 98

7 12500 TURBINE STATOR SEAL STRIP 10*127.7*2.5 MBA19HA005G 021 55

8 12500 TURBINE STATOR SEAL STRIP 10*105.4*2.5 MBA19HA005G 016 51

9 12500 TURBINE STATOR SEAL STRIP 10*308.2*2.5 MBA19HA005G 015 51

10 12500 TURBINE STATOR LOCKING PLATE 7*77.1*2 MBA19HA005G 023 55

11 12500 TURBINE STATOR
PARALEL PIN DIA 

15*11*40 X22CrMoV121
MBA19HA005G 006 56

12 12500 TURBINE STATOR SEAL STRIP 10*376.2*2.5 MBA19HA005G 020 111

13 12500 TURBINE STATOR
PARALEL PIN DIA 

15*11*29 X22CrMoV121
MBA19HA005G 042 10

14 12500 TURBINE STATOR SEAL STRIP 18*164.9*2.5 MBA19HA005G 018 9

15 12500 TURBINE STATOR SEAL STRIP 20*181.7*2.5 MBA19HA005G 025 10

16 12500 TURBINE STATOR SEAL STRIP 18*185.7*2.5 MBA19HA005G 012 10

17 12500 TURBINE STATOR SEAL STRIP 10*99.2*2.5 MBA19HA005G 009 48

18 12500 TURBINE STATOR SEAL STRIP 10*305.3*2.5 MBA19HA005G 008 48

19 12500 TURBINE STATOR SEAL STRIP 10*384.5*2.5 MBA19HA005G 004 6

1شماره -   واحذهاي گازي در بخش مكانيك LTE  ليست لوازم يذكي          
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20 42135 CENTRE CASING
GASKET DIA 618-DIA 520 

THK. 2
MBA19HA009G 23 2

21 42520 STATOR BLADE RING 0 PLUG M33X2 MBA19HA029G 024 1

22 42571 COMPRESSOR STATOR 1 TAPER PIN 6X24 MBA19HA030G 020 8

23 42572 COMPRESSOR STATOR 2 TAPER PIN 6X24 MBA19HA031G 013 8

24 42573 COMPRESSOR STATOR 3 TAPER PIN 6X55 MBA19HA032G 015 8

25 14204 BLADE WHEEL 4, TURBINE SEAL WIRE 15*11*242.5 MBA19HB005G 005 44

26 44201 COMPRESSOR DISK 1 LOCK WASHER MBA19HB007G 003 29

27 44202 COMPRESSOR DISK 2 LOCK WASHER MBA19HB008G 003 31

28 44205 COMPRESSOR DISK 5 LOCK WASHER MBA19HB011G 003 41

29 44206 COMPRESSOR DISK 6 LOCK WASHER MBA19HB012G 003 3

30 14211 1st stage turbine seal ring

1st stage turbine seal 

ring 1231.5*1697.2*7 

NiCrMoV145

MBA19HB023G 1 1

31 12340 SHAFT GLAND TURBINE EXIT TAPER PIN 16X75 MBD19HD002G 005 8

32 16210 JOURNAL BEARING HEXAGONAL NUT M8 MBD19HD006G 207 4

33 41201
COMB. JOURNAL AND THRUST 

BRG.ASSY
LOCKING PIN 12*21*8MM MBD19HD013G 24 3

34 41222 ADJUSTING RING TAPER PIN 20X140 MBD19HD014G 006 6

35 90101 STOP VALVE TURNING GEAR SLIDING RING MBK19AA001G 009 1

36 90110 AIR INTAKE (BOLDROCCHI)
BALL BEARING SKF 

TYPE:6206 2Z C3
MBL19CP001G 605 6
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37 90110 AIR INTAKE (BOLDROCCHI) BEARING SKF22218E MBL19CP001G 651 1

38 10630 AIR FLAP ADJUSTMENT
SEAL RING A30*55*10 

GRAPHIT
MBM19AA001G 019 14

39 10630 AIR FLAP ADJUSTMENT
SIZE SCREW M30*111  

MAT:21CrMOV57 BIN:609
MBM19AA001G 12 1

40 10510 COMBUSTION CHAMBER JACKET
GASKET 147X5 PROFILE 

A10
MBM19HA001G 115 20

41 10530 FLAME TUBE
SOCKET HEAD SCREW 

M16*55 X22CrMoV121
MBM19HA004G 45 550

42 10530 FLAME TUBE
LOCK PLATE 27*21*7.5 

NiCr20Ti
MBM19HA004G 52 36

43 10530 FLAME TUBE BRICK HOLDER MBM19HA004G 927 34

44 10530 FLAME TUBE BRICK HOLDER MBM19HA004G 933 34

45 10530 FLAME TUBE PROFILED SECTION MBM19HA004G 935 34

46 10530 FLAME TUBE
BRICK HOLDER 

150*45.7*18 NiCr20Ti
MBM19HA004G 906 670

47 10530 FLAME TUBE
PROFILED SECTION 

16*16*5.8
MBM19HA004G 907 2751

48 10535 FLAME TUBE  PLATE DISC 18X32X3 MBM19HA005G 006 8

49 10542
ADAPTER RING MIXING 

CHAMBER-INNER CASING
RING MBM19HA020G 001 2

50 90902 FUEL OIL PUMP PACKAGE
BALL BEARING 

TYPE:6203 2Z
MBN19AP001G 931 3

51 90902 FUEL OIL PUMP PACKAGE FLOW SIGHT GLASS MBN19AP001G 183 2

52 90900
FUEL OIL PIPING AT 

COMBUSTION CHAMBER
O-RING   2.4*16.3 VITON MBN19BR001G 671 24

53 90900
FUEL OIL PIPING AT 

COMBUSTION CHAMBER
O-RING   2.4*16.3 VITON MBN19BR001G 701 6

54 10621 FUEL OIL BURNER
FUEL OIL BURNER 

647*487 (WATER INLET 

CLOSED)

MBN19KV021G 1 50
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55 90950A FUEL GAS VALVE PACKAGE MANUAL BALL VALVES MBP19AA095G 931 1

56 90950A FUEL GAS VALVE PACKAGE

SPARE PART FOR 

SAFETY VALVE 1/2" to 

3/4" type: 3-5311 Parcol 

Items:4-5-14-17-26-31-40-

75-76

MBP19AA095G 835 1

57 10663
FUEL OIL PIPING COMB. 

CHAMBER
GASKET 80*90*2MM CU MBP19BR001G 11 8

58 90220 OIL VAPOR EXTRACTOR
BALL BEARING 3060 2Z 

C3
MBV19AN001G 4 4

59 90037 LIFTING OIL PUMP

RUBBER SPIDER FOR 

PUMP 

COUPLING(TURBIN 

Jacking)

MBV19AP001G 906 1

60 14015 COOLER GASKET MKA68AC002G 008 8

61 14015 COOLER GASKET MKA68AC002G 007 4

62 81510 C.E. SUPPORT ASSEMBLY INSULATING RING MKD68HA001G 102 2

63 81525 BEARING (C.E.) SHIM 0.15 MKD68HD001G 22 42

64 81525 BEARING (C.E.) SHIM 0.2 MKD68HD001G 23 42

65 81525 BEARING (C.E.) SHIM 0.2 -128x88 - MKD68HD001G 020 3

66 81525 BEARING (C.E.) ADAPTER PLATE MKD68HD001G 18 7

67 81525 BEARING (C.E.) ADAPTER PLATE MKD68HD001G 16 2

68 81525 BEARING (C.E.) ADAPTER PLATE MKD68HD001G 19 2

69 81525 BEARING (C.E.) PIN 36X70 MKD68HD001G 26 1

70 81525 BEARING (C.E.)
UPPER INSULATING 

TAPE
MKD68HD001G 9 1
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71 81525 BEARING (C.E.)
LOWER INSULATING 

TAPE
MKD68HD001G 10 3

72 81525 BEARING (C.E.) PARALLEL PIN MKD68HD001G 27 3

73 81525 BEARING (C.E.) WASHER 10.5 MKD68HD001G 55 80

74 81525 BEARING (C.E.)
SOCKET HEAD 

SCREW M12X25
MKD68HD001G 41 15

75 81525 BEARING (C.E.)
HEXAGONAL HEAD 

SCREW M10X16
MKD68HD001G 42 80

76 81025 BEARING (O.C.E.) UPPER INSULATING TAPE MKD68HD002G 009 1

77 81025 BEARING (O.C.E.) LOWER INSULATING TAPE MKD68HD002G 010 2

78 81025 BEARING (O.C.E.) ADAPTER PLATE MKD68HD002G 012 1

79 81025 BEARING (O.C.E.) ADAPTER PLATE MKD68HD002G 015 1

80 81025 BEARING (O.C.E.) PIN 36X80 MKD68HD002G 025 1

81 81025 BEARING (O.C.E.) PARALLEL PIN MKD68HD002G 027 3

82 81025 BEARING (O.C.E.) WASHER 10.5 MKD68HD002G 055 80

83 81025 BEARING (O.C.E.)
SOCKET HEAD 

SCREW M12X25
MKD68HD002G 041 8

84 81025 BEARING (O.C.E.)
HEXAGONAL HEAD 

SCREW M10X16
MKD68HD002G 042 80

85 81025 BEARING (O.C.E.) SHIM 0.2 -138x98 - MKD68HD002G 020 7

TOTAL PRICE(Rial)
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